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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

1. Effective (Isotropic) Radiated Power Output Data
1.1 Test Result

1.1.1 B13_5MHz_ERP

Band: 13 / Bandwidth: 5MHz / NTNV

. Frequency RB Allocation Conducted Power Gain ERP (dBm) .
Modulation| =~ 3y 1) Size Offset (dBm) (dB) | Result Limit yerdict
0 22.60 -2.37 18.08 <=34.77 Pass
1 13 23.03 -2.37 18.51 <=34.77 Pass
24 22.76 -2.37 18.24 <=34.77 Pass
779.5 0 22.02 -2.37 17.50 <=34.77 Pass
12 6 22.01 -2.37 17.49 <=34.77 Pass
13 21.88 -2.37 17.36 <=34.77 Pass
25 0 21.99 -2.37 17.47 <=34.77 Pass
0 22.86 -2.37 18.34 <=34.77 Pass
1 13 22.95 -2.37 18.43 <=34.77 Pass
24 22.71 -2.37 18.19 <=34.77 Pass
QPSK 782 0 21.95 -2.37 17.43 <=34.77 Pass
12 6 21.98 -2.37 17.46 <=34.77 Pass
13 21.95 -2.37 17.43 <=34.77 Pass
25 0 21.94 -2.37 17.42 <=34.77 Pass
0 22.91 -2.37 18.39 <=34.77 Pass
1 13 22.97 -2.37 18.45 <=34.77 Pass
24 22.56 -2.37 18.04 <=34.77 Pass
784.5 0 21.98 -2.37 17.46 <=34.77 Pass
12 6 21.99 -2.37 17.47 <=34.77 Pass
13 21.89 -2.37 17.37 <=34.77 Pass
25 0 21.94 -2.37 17.42 <=34.77 Pass
0 21.10 -2.37 16.58 <=34.77 Pass
1 13 21.45 -2.37 16.93 <=34.77 Pass
24 21.08 -2.37 16.56 <=34.77 Pass
779.5 0 20.77 -2.37 16.25 <=34.77 Pass
12 6 20.77 -2.37 16.25 <=34.77 Pass
13 20.69 -2.37 16.17 <=34.77 Pass
25 0 20.71 -2.37 16.19 <=34.77 Pass
0 22.01 -2.37 17.49 <=34.77 Pass
1 13 22.16 -2.37 17.64 <=34.77 Pass
24 22.03 -2.37 17.51 <=34.77 Pass
16QAM 782 0 20.61 -2.37 16.09 <=34.77 Pass
12 6 20.62 -2.37 16.10 <=34.77 Pass
13 20.66 -2.37 16.14 <=34.77 Pass
25 0 20.75 -2.37 16.23 <=34.77 Pass
0 20.84 -2.37 16.32 <=34.77 Pass
1 13 21.19 -2.37 16.67 <=34.77 Pass
24 21.00 -2.37 16.48 <=34.77 Pass
784.5 0 20.60 -2.37 16.08 <=34.77 Pass
12 6 20.81 -2.37 16.29 <=34.77 Pass
13 20.39 -2.37 15.87 <=34.77 Pass
25 0 20.83 -2.37 16.31 <=34.77 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
1.1.2 B13_10MHz_ERP

Band: 13 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Conducted Power Gain ERP (dBm) .
Modulation| " \47) Size Offset (dBm) (dBi) | Result Limt__| Verdict
0 22.95 -2.37 18.43 <=34.77 Pass
1 25 23.19 -2.37 18.67 <=34.77 Pass
49 22.85 -2.37 18.33 <=34.77 Pass
QPSK 782 0 22.03 -2.37 17.51 <=34.77 Pass
25 13 21.99 -2.37 17.47 <=34.77 Pass
25 21.90 -2.37 17.38 <=34.77 Pass
50 0 22.03 -2.37 17.51 <=34.77 Pass
0 21.90 -2.37 17.38 <=34.77 Pass
1 25 22.34 -2.37 17.82 <=34.77 Pass
49 21.67 -2.37 17.15 <=34.77 Pass
16QAM 782 0 20.91 -2.37 16.39 <=34.77 Pass
25 13 20.87 -2.37 16.35 <=34.77 Pass
25 20.65 -2.37 16.13 <=34.77 Pass
50 0 20.74 -2.37 16.22 <=34.77 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
2. Frequency Stability
2.1 Test Result
2.1.1 B13 5MHz
Band: 13 / Bandwidth: 5SMHz
. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation (MHz) Size Offset (°C) (VDC) (Hz) Result Limit verdict
3.27 -1.473 -0.0019 -2.5102.5 Pass
20 3.85 -0.944 -0.0012 -25t02.5 Pass
4.43 -1.230 -0.0016 -25t02.5 Pass
-30 3.85 -1.874 -0.0024 -25t02.5 Pass
-20 3.85 -1.502 -0.0019 -25t02.5 Pass
779.5 25 0 -10 3.85 -1.230 -0.0016 -25t02.5 Pass
0 3.85 -0.901 -0.0012 -25t02.5 Pass
10 3.85 -1.473 -0.0019 -25t02.5 Pass
30 3.85 -1.974 -0.0025 -25t02.5 Pass
40 3.85 -1.659 -0.0021 -25t02.5 Pass
50 3.85 -1.059 -0.0014 -25t02.5 Pass
3.27 -1.101 -0.0014 -25t02.5 Pass
QPSK 20 3.85 -0.415 -0.0005 -25t02.5 Pass
4.43 -0.572 -0.0007 -2.5102.5 Pass
-30 3.85 -0.157 -0.0002 -25t02.5 Pass
-20 3.85 -0.658 -0.0008 -25t02.5 Pass
782 25 0 -10 3.85 0.100 0.0001 -251t02.5 Pass
0 3.85 -0.243 -0.0003 -251t02.5 Pass
10 3.85 -1.101 -0.0014 -2.5102.5 Pass
30 3.85 -0.243 -0.0003 -25t02.5 Pass
40 3.85 -0.587 -0.0008 -251t02.5 Pass
50 3.85 -0.658 -0.0008 -251t02.5 Pass
3.27 -0.529 -0.0007 -251t02.5 Pass
20 3.85 0.558 0.0007 -25t02.5 Pass
845 25 0 4.43 0.372 0.0005 | 25t025 | Pass
-30 3.85 0.072 0.0001 -25t02.5 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

-20 3.85 0.172 0.0002 -25t02.5 Pass
-10 3.85 0.157 0.0002 -25t02.5 Pass
0 3.85 0.100 0.0001 -2.51t0 2.5 Pass
10 3.85 0.501 0.0006 -2.51t0 2.5 Pass
30 3.85 -0.844 -0.0011 -2.51t0 2.5 Pass
40 3.85 0.629 0.0008 -25t02.5 Pass
50 3.85 -0.057 -0.0001 -25t02.5 Pass
3.27 -1.760 -0.0023 -2.51t0 2.5 Pass

20 3.85 -1.659 -0.0021 -2.51t0 2.5 Pass
4.43 -1.488 -0.0019 -2.51t02.5 Pass

-30 3.85 -1.402 -0.0018 -25t02.5 Pass
-20 3.85 -1.388 -0.0018 -25t02.5 Pass
779.5 25 0 -10 3.85 -0.300 -0.0004 -2.51t0 2.5 Pass
0 3.85 -1.831 -0.0023 -2.51t0 2.5 Pass
10 3.85 -1.016 -0.0013 -2.51t0 2.5 Pass
30 3.85 -0.987 -0.0013 -2.51t02.5 Pass
40 3.85 -1.345 -0.0017 -2.51t02.5 Pass
50 3.85 -1.473 -0.0019 -2.51t0 2.5 Pass
3.27 0.100 0.0001 -2.51t0 2.5 Pass

20 3.85 -0.200 -0.0003 -2.51t0 2.5 Pass
4.43 0.873 0.0011 -2.51t02.5 Pass

-30 3.85 -0.687 -0.0009 -2.51t02.5 Pass
-20 3.85 -0.887 -0.0011 -2.51t0 2.5 Pass
16QAM 782 25 0 -10 3.85 0.029 0.0000 -2.51t0 2.5 Pass
0 3.85 -1.373 -0.0018 -2.51t02.5 Pass
10 3.85 -0.558 -0.0007 -2.51t02.5 Pass
30 3.85 -1.388 -0.0018 -2.51t02.5 Pass
40 3.85 -0.615 -0.0008 -2.51t0 2.5 Pass
50 3.85 -0.558 -0.0007 -2.51t0 2.5 Pass
3.27 -1.216 -0.0016 -2.51t02.5 Pass

20 3.85 -1.645 -0.0021 -2.51t02.5 Pass
4.43 -1.431 -0.0018 -2.51t02.5 Pass

-30 3.85 -0.086 -0.0001 -2.51t0 2.5 Pass
-20 3.85 -1.259 -0.0016 -2.51t0 2.5 Pass
784.5 25 0 -10 3.85 -0.672 -0.0009 -2.51t02.5 Pass
0 3.85 -1.259 -0.0016 -2.51t02.5 Pass
10 3.85 -1.574 -0.0020 -2.51t0 2.5 Pass
30 3.85 -1.431 -0.0018 -2.51t0 2.5 Pass
40 3.85 -1.502 -0.0019 -2.51t0 2.5 Pass
50 3.85 0.758 0.0010 -2.51t02.5 Pass

2.1.2 B13_10MHz

Band: 13 / Bandwidth: 10MHz

. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulatiog (MHz) Size Offset (°C) (VDC) (Hz) Result Limit Verdict

3.27 -0.973 -0.0012 -25102.5 Pass

20 3.85 -0.300 -0.0004 -251t02.5 Pass

4.43 -0.472 -0.0006 -251t02.5 Pass

-30 3.85 0.029 0.0000 -251t02.5 Pass

-20 3.85 0.429 0.0005 -25t02.5 Pass

QPSK 782 50 0 -10 3.85 0.114 0.0001 -25t02.5 Pass

0 3.85 -0.257 -0.0003 -251t02.5 Pass

10 3.85 -0.501 -0.0006 -251t02.5 Pass

30 3.85 0.029 0.0000 -25t02.5 Pass

40 3.85 -0.057 -0.0001 -25t02.5 Pass

50 3.85 -0.587 -0.0008 -25t02.5 Pass
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.:

CTL2405163031-WF

3.27 -0.043 -0.0001 -2.510 2.5 Pass
20 3.85 -0.858 -0.0011 -2.510 2.5 Pass
4.43 -1.945 -0.0025 -25t02.5 Pass
-30 3.85 -0.730 -0.0009 -25t02.5 Pass
-20 3.85 -1.130 -0.0014 -25t02.5 Pass
16QAM 782 50 0 -10 3.85 -1.659 -0.0021 -2.510 2.5 Pass
0 3.85 -1.431 -0.0018 -2.510 2.5 Pass
10 3.85 -1.616 -0.0021 -25t02.5 Pass
30 3.85 -1.702 -0.0022 -25t02.5 Pass
40 3.85 -0.300 -0.0004 -25t02.5 Pass
50 3.85 -0.687 -0.0009 -2.510 2.5 Pass
3. Modulation Characteristics
3.1 Test Result
3.1.1 B13 5MHz
Band: 13 / Bandwidth: 5MHz / NTNV
: Frequency RB Allocation Modulation Characteristics .
Modifon (MHz) Size Offset Result | Limit Verdict
QPSK 782 25 0 Refer To Test Graph Pass
16QAM 782 25 0 Refer To Test Graph Pass
3.1.2 B13_10MHz
Band: 13 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MH2) Size Offset Result [ Limit Verdict
QPSK 782 50 0 Refer To Test Graph Pass
16QAM 782 50 0 Refer To Test Graph Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
3.2 Test Graph

3.2.1 B13_5MHz

Band13 5MHz_QPSK_MCH_782MHz_RB_25 0 _NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

3.2.2 B13_10MHz

Band13 10MHz_QPSK_MCH_782MHz_RB_50 0 _NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

4.99% & 26dB Bandwidth

4.1 Test Result

4.1.1 Band13_OBW

Test Report No.: CTL2405163031-WF

Band: 13/ NTNV

- 5 - -
Bandwidth (MHz) |Modulation Fr?,\‘jl‘;'ez';cy SiF;eB A”Ocatéof?set 99 /;’Qgscuﬁt‘p'ed Ba”dw'dfi‘nﬂ\t"'*z) Verdict
779.5 25 0 4.546 / Pass

QPSK 782 25 0 4.538 / Pass

5 784.5 25 0 4.573 / Pass

779.5 25 0 4.553 / Pass

16QAM 782 25 0 4.567 / Pass

784.5 25 0 4.549 / Pass

10 QPSK 782 50 0 9.022 / Pass
16QAM 782 50 0 9.017 / Pass

4.1.2 Band13_XDB
Band: 13/ NTNV
. ) Frequency RB Allocation 26dB Bandwidth (MHz) .

Bandwidth (MHz) |Modulation (MH2) Size Offset Result Limit Verdict

779.5 25 0 5.091 / Pass

QPSK 782 25 0 5.080 / Pass

5 784.5 25 0 5.121 / Pass

779.5 25 0 5.099 / Pass

16QAM 782 25 0 5.099 / Pass

784.5 25 0 5.041 / Pass

10 QPSK 782 50 0 10.054 / Pass

16QAM 782 50 0 10.040 / Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
4.2 Test Graph

4.2.1 Band13_OBW

Band13 5MHz_QPSK_LCH_779.5MHz_RB_25 0 _NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_QPSK HCH_784.5MHz_RB_25_0_NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_16QAM_MCH_782MHz_RB_25_0_NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 10MHz_QPSK_MCH_782MHz_RB_50 0 NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

4.2.2 Band13_XDB

Band13 5MHz_QPSK_LCH_779.5MHz_RB_25_0_NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_QPSK HCH_784.5MHz_RB_25_0_NTNV

Ant: Ant1

CENT: 784.5 MHz
Span: 15 MHz

RBW: 150 kHz

VBW: 470 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

0 .
-26dB BW'5 121MHz.
Maker:
— =10 4 1.781.933 MHz
= -8.49 dBm
o | | 2. 782 925 MHz
- : : 17.51 dBm
E 0d 3. 787 054 MHz
3 : : -8.49 dBm
>
O
= 30 -
-40 4
80 b
e e e e
| | | | | | | ! — Trace
-70 T T T T T T T T T
777.0 792.0
Frequency (MHz)
Band13 5MHz_16QAM LCH_779.5MHz_RB 25 0 NTNV
30

Ant: Ant1

CENT: 779.5 MHz
Span: 15 MHz

RBW: 150 kHz

VBW: 470 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:5.099MHz

Maker:

1.776.986 MHz
-9.23 dBm

2.779.530 MHz
16.77 dBm

3.782.085 MHz
-9.23 dBm

Level (dBm)

% S S S S S S T S —
D e
| | | ! ! ! ! ! | — Trace
-70 T T T T T T T T T
772.0 787.0

Frequency (MHz)

Page 15/ 35



Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 5MHz_16QAM_MCH_782MHz_RB_25_0_NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 10MHz_QPSK_MCH_782MHz_RB_50 0 NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

5. Peak-Average Ratio
5.1 Test Result

5.1.1 B13_5MHz

Test Report No.: CTL2405163031-WF

Band: 13 / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
Modulation (MHz) Size Offset Result Limit rerdict
779.5 25 0 5.48 <=13 Pass
QPSK 782 25 0 5.50 <=13 Pass
784.5 25 0 5.53 <=13 Pass
779.5 25 0 6.36 <=13 Pass
16QAM 782 25 0 6.35 <=13 Pass
784.5 25 0 6.38 <=13 Pass
5.1.2 B13 10MHz
Band: 13 / Bandwidth: 10MHz / NTNV
) Frequency RB Allocation Peak-Average Ratio (dB) .
il ation (MHz) Size Offset Result Limit Verdict
QPSK 782 50 0 5.41 <=13 Pass
16QAM 782 50 0 6.30 <=13 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
5.2 Test Graph

5.2.1 B13_5MHz

Band13 5MHz_QPSK_LCH_779.5MHz_RB_25 0 NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 5MHz_QPSK HCH_784.5MHz_RB_25_0_NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 5MHz_16QAM_MCH_782MHz_RB_25_0_NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

5.2.2B13_10MHz

Test Report No.: CTL2405163031-WF

Band13_10MHz_QPSK_MCH_782MHz_RB_50 0 NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

6. Spurious Emission
6.1 Test Result

6.1.1 B13_5MHz

Test Report No.: CTL2405163031-WF

Band: 13 / Bandwidth: 5SMHz / NTNV
. Frequenc RB Allocation Spurious Emission .

Modulation (l\(}IHz) / Size Offset Result | Limit Verdict

779.5 1 0 Refer To Test Graph Pass

) 25 0 Refer To Test Graph Pass

QPSK 782 1 0 Refer To Test Graph Pass

1 0 Refer To Test Graph Pass

784.5 24 Refer To Test Graph Pass

25 0 Refer To Test Graph Pass

779.5 1 0 Refer To Test Graph Pass

) 25 0 Refer To Test Graph Pass

782 1 0 Refer To Test Graph Pass

1M 1 0 Refer To Test Graph Pass

784.5 24 Refer To Test Graph Pass

25 0 Refer To Test Graph Pass

6.1.2 B13 10MHz
Band: 13 / Bandwidth: 10MHz / NTNV
. Frequenc RB Allocation Spurious Emission .

Modulation (|3|HZ) / Size Offset Result | Limit Verdict

782 1 0 Refer To Test Graph Pass

QPSK 50 0 Refer To Test Graph Pass

782 1 49 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass

782 1 0 Refer To Test Graph Pass

160AM 50 0 Refer To Test Graph Pass

782 1 49 Refer To Test Graph Pass

50 0 Refer To Test Graph Pass
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Annex for LTE Band 13

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2 Test Graph

6.2.1 B13_5MHz

Band13 5MHz_QPSK_LCH_779.5MHz_RB_1 0 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed MHz)  (@Bm) (@Bm) Result
758 763 0.1 CHP 1 761.620 -64.46 -13 Pass
763 775 0.00625 / 2 774985 63.71 -35 Pass
775 776.9 0.1 CHP 3 776.850  -36.77 -13 Pass
776.9 777 0.03 / 4 776998  -35.15 -13 Pass
w7 784.5 0.03 / ! / ! / /
Band13 5MHz_QPSK_LCH_779.5MHz_RB_1 0 NTNV
40 Ant: Ant1
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_QPSK_LCH_779.5MHz_RB_25 0 _NTNV

LY Ant Ant1

Start: 7568 MHz
Stop: 784.5 MHz
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Detector: RMS
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—— Trace
—— Limit
-90 + T T T T T T T T T
758.0 784 5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
758 763 0.1 CHP 1 760.994 64.48 -13 Pass
763 775 0.00625 / 2 774.874 4713 -35 Pass
775 7769 0.1 CHP 3 776.848 -29.81 -13 Pass
776.9 777 0.03 / 4 776.962 40.77 -13 Pass
777 784 5 0.03 i / / li / i
Band13 5MHz QPSK MCH 782MHz RB 1 0 NTNV
40 Ant: Anti
Start: 30 MHz
Stop: 7870 MHz
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30 1 VBW: 3 MHz
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 5MHz_QPSK_HCH_784.5MHz_RB_1_0 NTNV
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RBW: 1 MHz
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TraceType: Average
AverageCount: 30
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Detector: RMS
TraceType: Average
AverageCount: 3
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—— Trace
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810.0
Frequency (MHz)
Marker Freq Level Limit
Method No. (MHz2) (dBm) (dBm) Result
/ ! / / / /
/ 1 787.002  -35.02 -13 Pass
CHP 2 787.162  -35.86 -13 Pass
/ 3 795409  67.53 -35 Pass
CHP 4 805.216 64.53 -13 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_QPSK HCH_784.5MHz_RB_25_0_NTNV

Ant: Ant1
Start: 779.5 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 20334
SweepTime: 4.18 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
—— Limit
8100
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
779.5 787 0.03 ! / / i / I
787 7871 0.03 ! 1 787.014 4085 13 Pass
787.1 793 0.1 CHP 2 787.297  -30.77 A3 Pass
793 805 0.00625 ! 3 793.071  62.09 35 Pass
805 810 0.1 CHP 4 807643 6466 13 Pass
Band13 5MHz 16QAM LCH 779.5MHz RB 1 0 NTNV
Ant: Ant1
Start: 758 MHz
Stop’ 784 5 MHz
RBW: 3 kHz
VBW: 9.1 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 17667
SweepTime: 3.63 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
| | | | | | | | | — Limit
-90 + r r r r r r r r .
758.0 7845
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
758 763 0.1 CHP 1 761348 64.42 13 Pass
763 775 0.00625 / 2 774982 6522 35 Pass
775 776.9 0.1 CHP 3 776.850  -38.31 13 Pass
776.9 777 0.03 / 4 776998  -36.94 13 Pass
777 7845 0.03 / / / / / /
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 5MHz_16QAM_LCH_779.5MHz_RB_1_0_NTNV

Level (dBm)

Ant: Ant1
Start: 30 MHz
Stop: 7870 MHz
RBW: 1 MHz
30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
20 SweepPoint: 15681
SweepTime: 13.59 ms
Sweep: Single
10 4
Maker:
1. 750.000 MHz
— 01 -41.80 dBm
£
S
= -10 1
(]
>
3
_20 4
_30 4
=40 1 4
e MWMWWM
—— Trace
—— Limit
-60 T T T T T T T T
30.0 7870.0
Frequency (MHz)
Band13 5MHz_16QAM_LCH_779.5MHz_RB_25 0_NTNV
LY Ant: Ant1
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AverageCount: 3
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SweepTime: 3.63 s
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—— Final Data
—— Trace
—— Limit
-90 r r r r r r
758.0 7845
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
758 763 0.1 CHP 1 758.194  64.33 13 Pass
763 775 0.00625 / 2 774813 47.24 35 Pass
775 776.9 0.1 CHP 3 776.850  -30.26 A3 Pass
776.9 777 0.03 / 4 776983 4051 13 Pass
777 7845 0.03 / / / / / /

Page 28/ 35




Annex for LTE Band 13

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_16QAM_MCH_782MHz_RB_1_0 NTNV
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 5MHz_16QAM_HCH_784.5MHz_RB_1_24 NTNV

Ant: Ant1
Start: 779.5 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 20334
SweepTime: 4.18 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
| | | | | | | | | — Limit
-90 T T T T T T T T T
779.5 810.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
779.5 787 0.03 / ! / / / /
787 7871 0.03 / 1 787.002 -36.76 -13 Pass
7871 793 0.1 P 2 787.162 3748 -13 Pass
793 805 0.00625 / 3 795246  69.07 -35 Pass
805 810 0.1 CHP 4 806.433 -64.65 -13 Pass
Band13 5MHz 16QAM HCH 784.5MHz RB 25 0 NTNV
10 Ant: Antd
Start 779.5 MHz
Stop: 810 MHz
0 RBW: 3 kHz
VBW: 9.1 kHz,
Detector: RMS
TraceType: Average
=10 1 AverageCount: 3
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SweepTime: 4.18 s
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-90 T T T T T T T T T 1
779.5 810.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
779.5 787 0.03 / ! / / / /
787 7871 0.03 / 1 787.029 41.29 -13 Pass
7871 793 0.1 CHP 2 787150  -30.14 -13 Pass
793 805 0.00625 / 3 793.312 6346 -35 Pass
805 810 0.1 CHP 4 805.246 -64.53 -13 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.2 B13_10MHz

Band13 10MHz QPSK_LCH_782MHz _RB_1 0 NTNV

2 Ant: Ant1

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 22667
SweepTime: 4.66 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
—— Limit
792.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) MO TngT bz @Bm)  @Bm)  Resdt
758 763 0.1 CHP 1 760.919 6457 -13 Pass
763 775 0.00625 / 2 774.992  65.90 -35 Pass
775 776.9 0.1 CHP 3 776.850 4252 -13 Pass
776.9 777 0.03 / 4 776.991  -51.85 -13 Pass
7 787 0.03 / ! / / / /
787 7871 0.03 / 5 787.033  69.56 -13 Pass
871 792 0.1 CHP 6 790.830 -58.49 -13 Pass
Band13_10MHz_QPSK_LCH_782MHz _RB_1 0 NTNV
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Annex for LTE Band 13

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band13 10MHz_QPSK_LCH_782MHz_RB_50_0_NTNV

Level (dBm)

Ant: Ant1
Start: 7568 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 22667
SweepTime: 4.66 s
Sweep: Single

Level (dBm)
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0.1

Frequency (MHz)
Marker Freq
Method No. (MHz2)

/ 1 773.241
CHP 2 776.848

/ 3 776.986

/ ! /

/ 4 787.005
CHP 5 787.162

/ 6 795.193
CHP 7 806.596

Level

Limit
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-35
-13
13

Result

Pass
Pass
Pass

Pass
Pass
Pass
Pass

—— Final Data
—— Trace
—— Limit
758.0 7920
Frequency (MHz)

Start Stop RBW Marker Freq Level Limit

MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut

758 763 0.1 CHP 1 760.093  -64.55 -13 Pass

763 775 0.00625 / 2 774523  49.36 -35 Pass

775 7769 0.1 CHP 3 776848  -33.19 -13 Pass

776.9 777 0.03 / 4 776926 4550 -13 Pass

777 787 0.03 i / / li / i

787 7871 0.03 / 5 787.033 4443 -13 Pass

7871 792 0.1 CHP 6 787.212  -33.56 -13 Pass

Band13 10MHz QPSK HCH 782MHz RB 1 49 NTNV

Ant: Ant1
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Stop: 810 MHz
RBW: 3 kHz
VBW: 9.1 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 25334
SweepTime: 5.21 s
Sweep: Single

—— Final Data
—— Trace
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 10MHz_QPSK_HCH_782MHz_RB_50_0_NTNV

g Ant Ant1
Start: 772 MHz
Stop: 810 MHz
=10 4 - 3kHz
VBW: 9.1 kHz
?e(ectTor. RI\AS
] s ive merepe
SweepPoint: 25334
SweepTime: 5.21 s
-30 Sweep: Single
T -0+
[an]
T
= 50
[
&
1 604
_?0 -
_80 -
-00 4 —— Final Data
—— Trace
| | | | | | | | | — Limit
-100 T t T t t t t t T
772.0 810.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
72 775 0.00625 / 1 774733 49.69 -36 Pass
775 776.9 0.1 CHP 2 776.845 3317 -13 Pass
776.9 777 0.03 / 3 776970 4487 -13 Pass
w7 787 0.03 / ! / / / /
787 7871 0.03 / 4 787.033 -45.08 -13 Pass
7871 793 0.1 CHP 5 787.150  -33.05 -13 Pass
793 805 0.00625 / 6 793.153  B3.97 -35 Pass
805 810 0.1 CHP 7 808.987 -64.53 -13 Pass
Band13 10MHz_16QAM LCH_782MHz RB_1 0 NTNV
Ant: Ant1
Start: 758 MHz
Stop: 792 MHz
RBW: 3 kHz
VBW: 9.1 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 22667
SweepTime: 4.66 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
—— Limit
-90 + r r r r r r r r . !
758.0 792.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
758 763 0.1 CHP 1 758.993  64.60 13 Pass
763 775 0.00625 / 2 774913 66.04 35 Pass
775 776.9 0.1 CHP 3 776.850  -42.91 13 Pass
776.9 777 0.03 / 4 776998 5074 13 Pass
777 787 0.03 / / / / / /
787 7871 0.03 / 5 787.048 7067 13 Pass
7871 792 0.1 CHP 6 790.813 5933 13 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 10MHz_16QAM_LCH_782MHz_RB_1 0_NTNV

Ant: Ant1
Start: 30 MHz
Stop: 7870 MHz
RBW: 1 MHz
20 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
10 SweepPoint: 15681
SweepTime: 13.59 ms
Sweep: Single
0 4
Maker:
1. 751.000 MHz
—~ —10 1 -41.47 dBm
£
om
o
=~ -20
(]
>
3
_30 4
-40 4
o WMWNWW
_60 4
—— Trace
—— Limit
-70 T T T T T T T T T
30.0 7870.0
Frequency (MHz)
Band13_10MHz_16QAM_LCH_782MHz_RB_50_0_NTNV
LY Ant: Ant1
Start: 7568 MHz
Stop: 792 MHz
0 RBW: 3 kHz
VBW: 9.1 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 22667
SweepTime: 4.66 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
—— Limit
-90 + r r r r r r r r .
758.0 792.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
758 763 0.1 CHP 1 759.040 6449 13 Pass
763 775 0.00625 / 2 774751  48.02 35 Pass
775 776.9 0.1 CHP 3 776.832 3279 13 Pass
776.9 777 0.03 / 4 776.947 4456 13 Pass
777 787 0.03 / / / / / /
787 7871 0.03 / 5 787.047 4474 13 Pass
7871 792 0.1 CHP 6 787239 -32.64 13 Pass
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Annex for LTE Band 13 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band13 10MHz_16QAM_HCH_782MHz_RB_1 49 NTNV

Ant: Ant1
Start: 772 MHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 25334
SweepTime: 5.21 s
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
! | | | | | | | | —— Limit
-90 + T T T T T T T T T 1
772.0 810.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
72 775 0.00625 / 1 773239  -75.96 -35 Pass
75 776.9 0.1 CHP 2 776850 -57.99 -13 Pass
776.9 77 0.03 / 3 776.985 -66.95 13 Pass
7 787 0.03 / ! / ! / /
78 7871 0.03 / 4 787.002 -50.55 -13 Pass
787.1 793 0.1 CHP 5 787.162 4170 -13 Pass
793 805 0.00625 / 6 795261 -66.26 -35 Pass
805 810 0.1 CHP 7 805.618 -64.66 -13 Pass
Band13 10MHz_16QAM_HCH_782MHz_RB 50 0 _NTNV
J ] i ] i i i i i ] Ant: Ant1
i ! i ! ! ! ! ! i Start: 772 MHz
Stop: 810 MHz
-10 4 RBW: 3 kHz
VBW: 9.1 kHz
?e(ectTor. RI\AS
race e Average
=20 1 Averagye%ount 3
SweepPoint: 25334
SweepTime: 5.21s
-30 Sweep: Single
T 40 1
[an]
il
=~ -50 1,4
[
o
-1 -60 A
_?0 -
_80 -
-0 4 —— Final Data
—— Trace
! ! ! ! | ! ! ! ! — Limit
-100 T T T T T T T T T
772.0 810.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
72 775 0.00625 / 1 774780  -47.96 -35 Pass
75 776.9 0.1 CHP 2 776.850 -32.60 -13 Pass
776.9 77 0.03 / 3 776.938 4473 13 Pass
7 787 0.03 / ! / ! / /
787 7871 0.03 / 4 787.047 -44.99 -13 Pass
787.1 793 0.1 CHP 5 787150 3277 -13 Pass
793 805 0.00625 / 6 793173 5446 -35 Pass
805 810 0.1 CHP 7 805.096 -64.52 -13 Pass
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